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(Solution) (Max. Conc.) (Rate of administration)
Acyclovir NSS 10 mg/ml 2 60 min
Amphotericin B D5wW 0.1mg/ml > 2-6 hr
Amiodarone D5W 1-6 mg/ml 0.5 mg/min
Azithromycin NSS 2 mg/ml 2 60 min
Ceftriaxone D5W,NSS 40 mg/ml = 30 min
Ciprofloxacin D5W,NSS 2mg/ml 2 60 min
Cloxacillin D5W,NSS 100mg/ml > 30 -60 min
D5W 125 ml (wndasdnnausuna fluid T
Co-trimoxazole | D5W dilute d98 D5W 75 ml wagldnnelu 2 > 60 -90 min
H2lu9)
Peripheral line : 80 mEg/L (0.08 mEg/ml) | Peripheral line : 10 mEg/hr
KCl inj. D5W,NSS
Central line : 200 mEg/L (0.2 mEg/ml) Central line : 20 mEg/hr
250-500 mg : over 60 min
Levofloxacin D5W,NSS 5mg/ml
750 mg : over 90 min
Morphine inj. D5W,NSS 1mg/ml >5 min
Pethidine inj. D5W,NSS 1mg/ml >5 min
Adults : < 50 mg/min
Phenytoin NSS < 10 mg/ml
Neonate : 1-3 mg/kg/min
Vancomycin D5W,NSS 5mg/min > 60 min
Vitamin K1 D5W,NSS 1mg/ml <1 mg/min
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